



CERTIFICATE OF TEST

We hereby declare that the medium pressure hose assembly model **XTREME LP 3/8”M x Att.Rap.** (dwg. SUB 950-959 rev.0 on 2016-02-03, available colours: purple, green, pink, blue, fluo yellow, mellow yellow, red, black, carbon, white) for diving use, with PU inner hose, polyester braid reinforcement and polyamide external braid reinforcement, length comprised between 150mm and 1500mm, with male 3/8” UNF connection towards the pressure reducer and swivel quick disconnect female coupling (type preferred according to EN 1809:2014) on the other side, with nominal working pressure up to 35 bar, manufactured by

MIFLEX 2 S.p.A.

Strada Provinciale 7 per Lesmo, 4 - 20058 Villasanta MB Italy

has been submitted to tests according to the Standard(s)

EN 250:2014 clause 5.8.1, 5.8.2, 5.8.4, 5.8.6

EN 1809:2014 clause 4.2.2 (flow test)

and it has been found to be compliant with the relevant requirements set out thereinto.

The details of the tests performed are included in the test Report n°

RPV0085 issued on **2016-03-29** by **CER.CO.Sas**

Spirano, 2016-03-29

Firmato digitalmente da

Fabio Galimberti

Annex: Drawings (3 sheets)

This Certificate of test refers exclusively to the subject of the linked test Report. From this Certificate of test, no declaration concerning the compliance of the series production to the test sample can be inferred. This Certificate of test must not be confused with other documents which assess the compliance of devices to the essential requirements set out into one or more relevant Directives or Regulations of the Community, which must be evaluated separately.

Cer.Co.Sas di Fabio Galimberti - Sede legale: Via Puccini, 60 20099 Sesto San Giovanni MI - Sede operativa: Via del Lavoro, 22 24050 Spirano BG - Tel. +39 347 5510311 Fax +39 02 83425487 info@en795lab.it www.en795lab.it C.F./P.IVA 03619890969